TEMIPART NO. DESCRIPTION QTY
1_[ 7107275 [FRAME. ALSVC ASSY W/LABELS
L] BASE TUBE, AL CORNER MOUNT FRAME 13.25" C-C
1.2 PLATE, HORIZONTAL BASE FRAME, AL, 13/25" C-C ‘
1.3 SUB-FRAME. ALUMINUM HORIZONTAL 13.25"C-C '
1.4 AXLE, @ .625 X 21,91 '
1.5 BRACKET. AXLE HORZONTAL 2
1.6 BOLT, 5/16-18 x 2 1/4" 4
1.7 WASHER, SADDLE 5/18 X 1.0 X 0.080 2
1.8 NUT, 5/16°-18 NYLOCK 4
1.9 BOLT, 3/8™16 x 3/4"
1,10 NUT, 3/8"-16 WHIZ
27107277 [HANDLE, SVC ASSY W/LABELS
2.1 HANDLE TUBE, AL CORNER MOUNT FRAME 13.25"C-C
22 PLATE, DASHBOARD 13.25" C-C
2.3 HOLDER, NOZZLE 3PC RUBBER SIRIP
2.4 HOLDER, NOZZLE 2PC RUBBER STRIP
2.5 SCREW, TORX PANHEAD 1/4"-20 x 3/4" 4
3 17107274 [ENGINE, SVC ASSY GX270 RED HONDA
4| 7105453 [KEY, SHAFT 174" X /4" X 1-1/2"
5 7106901 [PUMP, SVC ASSY
5.1 | 530004 |PUMP.4000PSI @ 3.3GPM HORIZONTAL TRIPLEX
5.2 BOLT, 3/8-16 x 1 1/4" 4
5.3 WASHER, 3/8" SPLIT-LOCK 4
6_| 7105376 [KIT, 10" WHEEL SERVICE 2
6.1 WHEEL 13" BLACK
162 WASHER, 5/8" FLAT
6.3 CLIP, E-TYPE 0.625" % 0.042"
7/ | 7107262 [FOOT KIT, SERVICE KIT 2
A FQOT, RECESSED RUBBER INSERT
7.2 SCREW, Mé-1.0 X:31.8MM TORX PANHEAD W/SHOULDER
(7.3 SPRING, .875 X600 WAVE TYPE
H 7.4 WASHER. 5/16 X_.045
8 | 7103277 [HARDWARE KIT, ENGINE MOUNTING
8.1 BOLT, 3/8"-16 x 2" SERRATED FLANGE 4
182 NUT, 3/8™-16 WHIZ y
9 7103279 |KIT. PUMP MOUNTING HARDWARE 1
9.1 BOLT, 3/8-16 x 1 1/4" 4
9.2 WASHER, 3/8" SPLIT-LOCK 4
10 | 7104570 [HARDWARE KIT, HANDLE MOUNTING 2
t10.1 BOLT, SADDLE 5/16-18 X 2"
10.2 NOB. HANDLE 5/16-18
i 7706201 INOZZLE SET. 3.2 QC-M 5PC
2 | 7106671 |[HANDLE GRIP, SIMPSON BLACK W/ WHITE LETTERING
37107183 |GUN, 4500PSI. 6.6GPM, 3/8 QC (M) W/DIAL-N-WASH
47103261 [LANCE, 31" 1/4"QC-F x M22(M]_
5 [ 7103642 [HOSE. 3/8"x 50’ x 4500PS| WIRE BRAID
14 7102207 |SOAP HOSE AND FILTER KIT
17 | 7102045 [TOOL, NOZZLE CLEANING, UNIVERSAL
+[ 18 | 7107208 IMANUAL, ALH4033 MODEL SPECIFIC OPERATOR'S
«[19 17107209 1BOX, ALFH4033 MODEL SPECIFIC SHIPPING

* NOT SHOWN
T NOTSOLD SEPERATELY

MACHINE SERIAL NO. PUMP TYPE PUMP PART NO.|PUMP KIT NO.
729614 TO PRESENT |4000PS| @ 3.3GPM 530004 7106901

ONLY LATEST VERSION OF THE PUMP IS

AVAILABLE FOR REPLACEMENT
Nawe | owt FNA-GROUP

DRAWN v S/14/2014 1265 INDUSTRIAL STREET, DECATUR, AR 72722
CHECKED v 5/19/2014 E:

ENG APPR. M.G. 5/19/2014
MFG APPR. J.P. 10/16/2013

Q.A. APPR. J.C. 5/19/2014 ALH4033 SlMPSON

SERVICE APPR. D.H. 10/9/2013
PROPRIETARY AND CONFIDENTIAL 4OOOPS| @ 3 3G PM

THE INFORMATION CONTAINED IN
THIS DRAWING IS THE SOLE

SR PROPERTY OF FNA-GROUP, ANY WG, NO.
TR REPRODUCTION IN PART OR AS SIZE |DWG. NO REV.
A WHOLE WITHOUT THE WRITTEN A 60687-S

PERMISSION OF FNA-GROUP I5
PROHIBITED. SCALE: N/A_[ECN# DC140117 [ sHeer1 oF 9

Version: LT



1.2

1.3

8

1

REV.

60687-S

[ sHeer2 oF 9

SIZE [DWG. NO.

A

SCALE: N/A |ECN# DC140117




PUMP, SVC ASSY
PART NO. 7106901

TEMIPART NO. DESCRIPTION QTY
5.1 | 530004 |PUMP.4000PSI @ 3.3GPM HORIZONTAL TRIPLEX| ]
50 BOLT, 3/8-16 x 1 1/4" 4
53 WASHER, 3/8" SPLIT-LOCK 4
4 | 7105453 [KEY, 1/4" x 1/4"x 1 1/2" SHAFT ]
* NOT SHOWN
Al N|°’60687-s |
SCALE: N/A |ECN# DC14-0117 SHEET 3 OF 9




GUN, 4500PSI @ 6.6GPM 3/8" QC-M W/DIAL-N-WASH
PART NO. 7107183

LANCE, 31" 1/4" QC-F x M22(M)
PART NO. 7103261

HOSE, 3/8" x 50" x 4500P3| RUBBER
PART NO. 7103642

KIT, SOAP HOSE & FILTER
PART NO. 7102207

DWG. NO

A 60687-5

SCALE: N/A |




IN-LB|N-|

106
177

6 13 1159]18
13 15 | 177 | 20
17 15 [ 177120
22 15 [ 177 ] 20
27 15 | 177 | 20
28 7 18 |9
36 7 18 |9
37 18 | 221 25
44 3 135 4
46 13 [ 15918
51 13 1159118

SIZE [DWG

" 60687-5

REV.

B

SCALE: N/A |ECN# DC14-0117

[ sHeersoF 9




@

PART NO. 7106709

O—e
©—o0
G—e
@O—o
6O—e

PART NO. 7106691
QUTLET VALVE KIT
ITEM QryY DESCRIPTION
1 3 VALVE, CAGE
2 3 VALVE, SPRING
3 3 VALVE, DISK
4 3 VALVE, O-RING
5 3 [VALVE SEAT

S ©

CRANKCASE SIDE COVER KIT

ITEM

any

DESCRIPTION

1

COVER, SIDE

O-RING

O-RING

SIGHT GLASS

(2] P ) N

RING, RETAINING

®

LT

PART NO. 7104228

SOAP INJECTOR KIT

ITEM

Qry

DESCRIPTION

HOSE BARB

O-RING

DALL, SCAP VALVE

IS [y (%)

1
1
1
1

SPRING, S0AP VALVE

@ PART NO. 7106718

-0
O

)

PART NO. 7106733

99881

PART NO. 7106708

INLET

ALVE KIT

ITEM QTy

DESCRIPTICN

O-RING

'VALVE, SEAT

VALVE DISK

VALVE, SPRING

(5] N (X [X1 B

[ [ (8 (] (S

VALVE, CAGE

?—®: @
t o

—@
8o

@ PART NO. 7106628

COMNECTING ROD KIT HIGH AND LOW PRESSURE SEAL PRESSURE BOOST VALVE KT
MEM any | DESCRIPTION ITEM QTY DESCRIPTION ITEM QaTy DESCRIPTION
1 3 JBoiT 1 3 |SEAL LOWPRESSURE T T |[VALVE CAP
- Ll 2 3 ORNG 2 1__|VALVE SPRING
e o T U
- - 4 HIGH PR R ¥
5 3 [ROD. CONNECTING 3 |SEAL, HIGH PRESSURE 4 1__|VALVE BACKRING
3 3 |PIN_CONNECTINGROD 5 1 [VALVE O-RING

PART NO. 7106711

UNLOADER KIT

ITEM

any

| DESCRPTION

1

[NUT UNLDADER JAM

NUT UNLOADER ADJUSTMENT

SPRING, UNLOADER

CORE, UNLOADER VALVE

0-RING

RING, BACK-UP RING SPLIT

O-RING

POLE, UNLOADER VALVE

w |oo|—t|os|on ||

O-RING

RING, BAGK.UP RING_SPLT
|Wspcews

| =

1
1
1
1
1
1
1
1
1
1
1
1

|PIN_ UNLOADER

SIZE [DWG

" 60687-5

REV.

B

SCALE: N/A |ECN# DC14-0117

[ sHeeT 6 oF 9




#530004 PUMP DRAWING PARTS

QTY

#530004 PUMP DRAWING PARTS

ITEM NO. |PARTNO. DESCRIPTION PER PUMP COMMENT

Cage, Valve

Spring, Valve
1 7106691 |Disk, Vale 3 Qutlet Valve Kit

O-Ring

Seat, Valve
2 7106692 [Screw 8
3 7106693 [Plug 3
4 7106694 |O-Ring 3

Fitting, Soap Injection

O-Ring
5 7104228 |Ball, Soap Valve 1 Soap Injector Kit

QO-Ring

Spring, Soap Valve
6 7101359 |Valve, Thermal Relief 1
7 7106695 [Screw il
8 7106696 |Q-Ring, Check Valve 1
9 7106697 |Core, Check Vale 1
10 7106698 |Spring, Check Valve 1
11 7106699 |O-Ring 1
12 7106700 [O-Ring 2
13 7106701 |Quick Connect Cannector, Outlet 1
14 7106702 [O-Ring 1
15 7105705 [Nut, Hand Tight 1
16 700123 |Screen, Water Inlet 1
17 7106703 |Inlet Connector 1
18 7106704 [0-Ring 1
19 7105724 [Ball 1
20 7106705 [O-Ring 2
21 7106706 |Unloader Valve Base 1
22 7106647 |Plug 3
23 7106700 [Q-Ring 3

0O-Ring

Seat, Valve
24 7106708 |Disk, Vale 3 Inlet Valve Kit

Spring, Valve

Cage, Valve
25 7106647 |Plug 1
26 7106710 |Retainer 3

Nut, Unloader Jam

Nut, Unlader Adjustment

Spring, Unloader

Care, Unloader Valve

0O-Ring
27 7106711 Bac_k-Up Ring, Spiit 1 Unloader Kit

0O-Ring

Pole, Unlader Valve

0O-Ring

Back-Up Ring, Split

Spring, Pin

Pin

QTy
ITEM NQ. [PARTNO. DESCRIPTION PER PUMP COMMENT
28 7106721 |Screw 3
Cover, Side
O-Ring "
29 7106709 [ORing 1 Cmg:::ﬁ:'de
Sight Glass
Ring 840, Retaining
30 7106714 |Ring @20, Retaining 1
31 7106715 |Bearing 1
32 7106716 [Crankcase 1
Bolt
Gasket
33 7106718 |Elunger, Geramic 3 Connecting Rod Kit
Plunger, Pole Base
Connecting Road
Pin, Connecting Rod
34 7106719 [O-Ring 1
35 7106720 [End Cover 1
36 7106721 |Screw 4
37 7106722 |Screw 4
38 7106723 [Qil Seal 1
39 7106724 |Flange 1
40 7106725 |O-Ring 1
41 7106726 |Ring 840, Retaining 1
42 7106727 |Needle Bearing 1
43 7106728 |Crankshaft, 9.4 1
44 7106729 |Screw 1
45 7106730 |[O-Ring 2
46 7105721 [Plug 2
47 7106731 |Qil Seal 3
48 7106732 |Retainer, Seal 3
Seal, Low Pressure
QO-Ring High and Low
® 106753 Ring, Anti-Ext 8 Pressure Seal Kit
Seal High Pressure
50 7106734 [Pump Head 1
Valve Cap, Pressure Boost
Spring, Boost Valve
51 7106628 VENe?Pressure Boost 1 i
. Valve Kit
Back Ring
O-Ring
SIZE |DWG. NO. REV.
60687-S B
SCALE: N/A__[ECN# DC140117 [ sHeer 7 oF 9




PUMP KIT, 530004 CRANKCASE

PART NO. 7107347
#530004 PUMP DRAWING PARTS

ary
ITEMNO. |PART NO. DESCRIPTION PER PUMP COMMENT
28 7106721 |Screw 3
Cover, Side
QO-Ring
20 | 7106709 [ORing 1 c"gms;ﬁ"’e
Signt Glass R
Ring 240, Retaining
30 7106714 |Ring 220, Retaining 1
3 7106715 |Bearing 1
32 7106716 |Crankcase 1
Bolt
Gasket
33 7106718 Elu"ger'cem""c 3 Connecting Rod Kit
lunger, Pole Base
Connecting Road
Pin, Connecting Rod
34 7106719 |O-Ring 1
35 7106720 |End Cover 1
36 7106721 |Screw 4
37 7106722 |Screw 4
38 7106723 |Oil Seal 1
39 7106724 |Flange 1
40 7106725 |O-Ring 1
4 7106726 |Ring 240, Retaining 1
42 7106727 |Needle Bearing 1
43 7106728 |Crankshaft, 9.4 1
44 7106729 |Screw 1
45 7106730 |O-Ring 2
46 7105721 |Plug 2
47 7106731 | Oil Seal 3

SIZE

A

DWG. NO.

60687-S

REV.

B

SCALE: N/A |ECN# DC140117

[ sHeers oF 9




PUMP KIT, 530004 MANIFOLD

#530004 PUMP DRAWING PARTS

PART NO. 7107346

ITEMNO.

PART NO. DESCRIPTION

aTy
PER PUMP

COMMENT

106691

7106632

Cage, Valve
Spring, Vave
Disk, Vave
O-Ring

Seat, Vake
Screw

Outlet Valve Kit

w|r

7106633 |Plug

wloo

7108634

O-Ring

7104228

Fitting, Soap hnjection
Q-Ring

Bal, Soap Valve
0-Ring

Spring, Soap Vahe

Soap Injector Kit

7101359

Vahe, Theimal Reliel

7106635

Screw

1106696

O-Ring, Check Vaie

© oo~

7108697

Core, Check Valve

7108698

Spring, Check Valve

=

71068699

O-Ring

06700

O-Ring

06701

Quick Connact Connectar, Cuflet

06702

O-Ring

05705

Nut, Hand Tight

700123

Screen, Water Inlet

17

7106703

Inlet Connector

18

7106704

0.Ring

19

7105724

Ball

20

7106705

O-Ring

21

7106706

Unlcader Vale Base

7106647

23

7108700

7106708

Spiing,
Cage, Vave

PPN S N Y DY O I

Inlet Valve Kit

25

7106647

Flug

26

7108710 |Retainer

27

7106711

Nut, Unloader Jam
Nul, Unlader Adjustment
Spring, Unloader

Core, Unioader Valve
0O-Ring

Back-Up Ring, Spiit

ORin
Pole, Unlader Valve

Unleader Kit

7106732

Retainer, Seal

7106733

Seal, Low Pressure

O-Ring
Ring, Ari-Ex.

Seal High Pressure

7108734

High and Low
Pressure Seal Kit

Pump Head

5

7106628

Valve Cap, Pressure Boost
Spring, Baast Valwe

Valve, Pressure Boost
Back Ring

O-Ring

Pressure Boost
Valve Kit

SIZE [DWG

" 60687-5

REV.

B

SCALE: N/A |ECN# DC14-0117

[ sHeer9 oF 9




	60687-S BOM
	Drawing View1

	EXPLODED VIEW
	Drawing View2

	PUMP
	Drawing View3

	GUN, LANCE, HOSE, SOAP KIT
	Drawing View4
	Drawing View5
	Drawing View6
	Drawing View7

	PUMP INFO PG. 1
	PUMP INFO PG. 2
	PUMP INFO PG. 3
	PUMP INFO PG. 4
	PUMP INFO PG. 5

